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% BT HR AL SULLIE ER14505M 3.6V 1800mAh
#eu %A | Chinese

Name of Sample £

Lithium Thionyl Chloride Battery ER14505M 3.6V 1800mAh

English
BT 1120070284
Sample No.
Py BRI KA R R TEATIR 24 7
Consignor Wuhan Sunmoon Battery Co.,Ltd
A A BT B KT RHE R R TR AT
Manufacturer Wuhan Sunmoon Battery Co., Ltd

walrE | WA R THER S ISHI L 1) S RBRET I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
: Section 38.3
H R AFA ’ BATR R TRt paimagm i w5 brdEF ) .
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1

Criterion
Section 38.3
¥ o 9 g - ; o .
;#“rﬂ‘ oI h, REEXLE UL R A5

ppearance Red and orange Cylinder plastics film shell

Houik B A 9020-07-16 AL B 2020-07-22 ~ 2020-08-12

Accepted Date Test Date

T BE AL R R By s vhily ; AN IE B S oL lTBO L

ﬁ}j‘]lﬁ 2 Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Forced discharge

) ZRE, FEMNTEIAR Ol RYEmmt g MWLT&%%»
ST/SG/I\( 10/11/Rev. 6 Amend. 1 38. 3frdEEEK. y 4

M| 24 The sample has passed the test items of UNITED NATION\‘ "Recommendati@ns on the

TRANSPORT OF DANGEROUS GOODS” Manual of Tests aﬂd Llltm 1a4bT/bG/AC LO/II/Re\ 6

Conclusion Amend. 1 38.3

Py M4 50.65g . Lithium content:0.65g. A~ DJ?Q%%%&&EP;MMS

Comment

E TR MR R B 48 AL
430090

Consignor
Address Post Code

Ap?:‘k;);vﬁer: % | 'W ChiZ‘ : %ﬁ‘i Coﬁjler : jﬂﬁ

R4

Title:

WS TREN (Vice chief engineer)
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pg | BRHA LA WFREEZRIAFELERT pas® | ksew | &z
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Name of Test Standard requirement or The =
No a Test Result | Conclusion | Remark
: Clause Number of Standard
ltems
WA I OG- abS Sz i A vl KAk
1 EE&M f?i]];’lm\]\ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W& 1 A
: AT See Appendix 1 (8] /
Altitude UN Manual of Tests and Criteria o Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section i
38.3 Test T. 1
AT CCT- ke semiziiam g b uliG by
3 # I]:-UH\\'\\‘TN("\L‘)l(l/’ll /Rev. 6 \m:'nl 1 38.3 | Wik 2
" mﬂﬂﬁ kllz /50G/AC, 10/ /Rev. d. | 38.3 }L[]ﬁélu /_\4_%
ul T See Appendix 2 gy /
Thermal test UN Manual of Tests and Criteria bp Passed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1| Section o
38.3 Test T.2
WA G TEk Teisiin iy {5 AR5 Rk
3 ¥=zh f&}f;ﬂj ) ST/SG/AC. 10/11/Rev. 6 Amend. L 38.3 | B & 3 -
. . B T See Appendix 3 T F /
Vibration UN Manual of Tests and Criteria ol Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section A
38.3 Test T.3
WY COCT- ks T s i (B L
MJT—-E‘ HETEY ST/SGAAC. 10/1L/Rev. 8 Amend. | 38. 3
1 40T, 4 See Appendix 1 s /
Shock UN Manual of Tests and Criteria & Passed
ST/S6/AC. 10/11/Rev. 6 Amend. 1 Scction h
38.3 Test T.4
WA B Rk Tz i g ot KR
) BT s f‘&‘ﬁlTJJH ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | BLEH 4 5 s
8} k. D See Appendix 5 =i /
External short UN Manual of Tests and Criteria - R o Passed /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section oo
38.3 . Test T. 5
B I O] fE B Se i 2 E w58 Albr
WY ST/SG/AC. 10£11/Rev. 6 Amend. T 28,3 | W 6
KE A 4 U
6 4T 6 See Appendix 6 %
Crush LN Manual of Tests and Criveria o Passed /
ST/SG/AC. 10/11/Rev. 66 Amend. 1 Scetion
38.3 Test T.6
AT R TR i g B by
. 2 41 i 1%;?]“\ ST/SG/AC. 10/11/Rev. 6 Amend. 1 28. 3 | W& 7 ot
. RUST. 8 See Appendix 7 =] y
Forced dlscharge UN Manual of Tests and Criteria b Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section :
38.3 Test T.8
This space intentionally left blank
UTFZEH
8
M R3S _ 14¢m.w.,ryz:23"9—25“9;14\':%;@5;,,;% e
Test Environment Ambient temperature:23°C-25°C;Ambient humidity:/%
Condition
el )
. Test Iltem
2 AR L — =
N 5 g
Subcontracted Test sazkr | £ L /
Condition Subcontracted | Name Post Code
Laboratory Hohb 1% /
Address Tel
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A5 . BB LA | R
No. Name of Test Items Altitude simulation
Ha | HERA AR before BEE Al | 5 55 % | M0 | Rit
%5 Sample Status RE F&aE RE Fr3&#, /& | Mass Loss | Residual &
Sample Mass OoCVv Mass ocv OCV  |Other
No. /g N /g NV 1% /% Event
001 e 18.2507 | 3.67 | 18.2498 | 3.67 0. 00 100.00 | ©
002 g 18.3232 |  3.67 | 18.3219 | 3.67 0. 01 100.00 | ©
003 i 18.3213 | 3.67 | 18.3204 | 3.67 0.00 | 100.00 | ©
004 Wi 18.3134 | 3.67 | 18.3126 | 3.67 0.00 | 100.00 | ©
005 i 18.4963 |  3.67 | 18.4957 | 3.67 0.00 | 100.00 | ©
006 L 18.1912]7 3.68 | '18.1900 | 3.67 0. 01 99.73 | o
007 e 18.5637 | 3.67 | 18.5626 | 3.67 0.0l | 100.00 | ©
008 e 18.1043 | 3.67 | 18.1037 | 3.67 0.00 | 100.00 | ©
009 ot 18. 3408 3,67 | 18.3397 | 3.67 0. 01 100.00 | ©
010 s B 18.2455 | 3.67 | 18.2447 | 3.67 0. 00 100.00 | ©
011 T e | 18.1858 / 18. 1850 0. 00 0
012 Y 0| 18.3350 18. 3334 / 0. 01 / 0
013 AL o | 18,4299 18. 4288 0. 01 0
014 T e | 185164 / 18. 5152 / 0. 01 / 0
015 e e | 18.2139 18. 2127 ; 0.01 0
016 e | 18,1394 18. 1385 0. 00 / 0
017 L o | 18,2679 / 18. 2667 / 0. 01 / 0
018 e | 18.5864 / 18. 5852 7 0. 01 0
019 e i | 1BL54I 18. 5403 / 0. 01 / 0
020 LI 18. 1676 / 18. 1664 / 0. 01 0

Fully discharged

I

&x: LR V-IRA D-ARAK R-#R

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

F-A2 K 0-F i, LRA. LMK, RAE. ALK,
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i 9 A LA | R
No. Name of Test Items Thermal test
I RBE A |5 g% Mlaem Kb
%5 Sample Status RE |FREE RE FF#4-9, [k | Mass Loss| Residual W&
Sample Mass OoCVv Mass oCV OCV |Other
No. /g A% /g IV /% /% Event
001 s 18.2498 |  3.67 | 18.2484 |  3.66 0. 01 99.73 | o
002 e 18.3219 | 3.67 | 18.3205 | 3.67 0.0 | 100.00 | o©
003 ot 18.3204 | 3.67 | 18.3184 | 3.67 0.01 | 100.00 | o
004 Lt 18.3126 | 3.67 | 18.3104 | 3.67 0.01 | 100.00 | o
005 i O 18.4957 | 3.67 | 18.4938 | 3.67 0.01 | 100.00 | o©
006 s I 18.1900:f 3. 67 | 181886 | = 3.67 0.01 | 100.00 | o©
007 ot 18.5626 | 3.67 | 18.5612 | 3.67 0.0 | 100.00 | o©
008 gt 18.1037 | 3.67 | 18.1023 | 3.67 0.01 | 100.00 | o
009 el 18.3397 | B 670 o} 188379 | " 3.67 0.01 | 100.00 | o
010 o 18.2447 | 3.67 | 18.2429 | 3.67 0.01 | 100.00 | o
011 ralii il |48 1850 18. 1831 0. 01 0
012 o L o | 18.3334 18. 3317 0.01 0
013 L | 18.4288 18. 4270 0. 01 0
014 ra e ed | 18.5152 18. 5134 / 0.01 0
015 B e | 18.2127 / 18. 2104 0. 01 / 0
016 i | 18 1385 / 18. 1367 / 0. 01 / 0
017 e | 18.2667 18. 2651 / 0. 01 0
018 e o | 18.5852 / 18. 5837 f 0. 01 / 0
019 L | 18.5403 / 18. 5381 / 0. 01 0
020 i o | 18,1664 18. 1646 / 0. 01 / 0
&ix: LR V-RA D-RRAR R-sKE F-R K 0-Rk. LAR. LMK, REE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RARE LA | R
No. Name of Test Items | vipration
X 25 - X 3 =
Ha | Haks Lt BB Aler g g 4f % | 4R R | Sh
%"‘3‘ Sample Status )ﬁ_% ﬂ.—f‘g“g}}- }ﬁﬁ ﬂ'ﬁg@&- Mass Loss | Residual %%\
Sample Mass OoCVv Mass oCcVv ocVv Other
No. /g AY /g /V /% /% Event
kit . i o
001 ek 18.2484 | 3.66 | 18.2489 |  3.66 0.00 | 100.00 | o
002 W il 18.3205 | 3.67 | 18.3210 | 3.65 0. 00 9. 46 0
003 i 18.3184 | 3.67 | 18.3190 | 3.66 0. 00 99. 73 0
004 .. 18.3104 | 3.67 | 18.3115 | 3.66 0. 00 99. 73 0
005 it 18.4938 | 3.67 | 18.4945 |  3.66 0.00 | 99.73 0
006 e I 18. 188647 4.67 | 18..1897 |+ 3. 66 0. 00 99. 73 0
007 e 18.5612 | 3.67 | 18.5613 | 3.65 0.00 | 99.46 | o
dischargc
008 Ll 18.1023 | 3.67 | 18.1028 |  3.66 0. 00 9. 73 0
scharge
009 e 18.3379 | 3.67 | 18.3389 | 3.66 0.00 | 99.73 0
R - ! e : or
010 il 18.2429 | 3.67 | 18.2439 | 3.65 0.00 | 99.46 0
SEATHH . o= /
011 Fully jii‘chm'god 18.1831 18. 1835 0.00 / 0)
012 oL o | 18.3317 18. 3327 / 0. 00 / 0
SEASTROL ~ / o / /
013 pa L | 18.4270 / 18. 4279 / 0. 00 / 0
SERTIE =19, = / /
014 i D | 18:5134 / 18. 5144 ) 0. 00 / 0
015 L et | 182104 / 18. 2119 / 0. 00 / 0
SCATTHOL - o y
016 L | 181367 / 18. 1376 / 0. 00 / 0
SR _ : o /,
017 e o | 18.2651 / 18. 2657 0. 00 ; 0
018 Futly dishrged | 18- 5837 / 18. 5843 0. 00 0
3 scharged
SEAIL = =20
019 Fully discharged | 18- 5381 / 18. 5392 / 0. 00 0
020 L | 181646 / 18. 1657 0. 00 0
&ii: L-#iR V-RA D-MR R-#KE F-RK 0-Rk. LAA. LK. LEE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 KRR B 4 AR it
No. 4 Name of Test Items Shock
—rs .
¥ R kA ﬁifl R] Before RIJE After FERE %‘J%@E Ak
BE Sample Status FE | FARELE| AE ﬂ‘ﬁ&‘%/ﬁ Mass Loss | Residual | 2L
Sample Mass oCcVv Mass ocv oCV Other
No. /g N /g N 1% 1% Event
001 .. 18.2489 | 3.66 | 18.2478 | 3.66 0. 01 100.00 | ©
002 g 18.3210 | 3.65 | 18.3203 | 3.65 0. 00 100.00 | o
003 (Eh e 18.3190 | 3.66 | 18.3186 | 3.66 0. 00 100.00 | ©
004 i 18.3115| 3.66 | 18.3106 | 3.66 0. 00 100.00 | ©
005 e 18.4945 | 3.66 | 18.4945 | 3.66 0. 00 100.00 | ©
006 W ol 18,1897 | 3.66 | 18.1895 | 3.66 0. 00 100.00 | ©
007 i 18.5613 | 3.65 | 18.5609 | 3.65 0. 00 100.00 | ©
008 i 18.1028 |  3.66 | 18.1020 | 3.66 0. 00 100.00 | o
009 i 18.3389 |  3.66 | 18.3383 | 3.66 0. 00 100.00 | ©
010 e 18.2439 |  3.65 | 18.2429 | 3.65 0. 01 100.00 | ©
011 pa s o | 181835 18. 1831 0. 00 0
012 e | 18,9327 18. 3326 0. 00 / 0
013 | puri it o | 18.4279 / 18, 4277 0. 00 0
014 | gy it o | 18.5144 / 18. 5142 0. 00 / 0
015 e | 182119 / 18. 2115 0. 00 / 0
016 | gt o | 18,1376 18. 1370 / 0. 00 / 0
017 | ot e | 18.2657 / 18. 2654 / 0. 00 0
018 | purc i | 18.5843 / 18. 5838 / 0. 00 0
019 | pucaiit o | 185392 / 18. 5385 / 0. 00 / 0
020 e i || 1811857 18. 1650 0. 00 0
&oi: L-aR V-RA D-fEAR R-3RZE F-&2 K 0-L#k. LAA. LMK, LHE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F% 5 BRI A 2 A e |
N, ‘ Name of Test Items External short circuit
HE%5 kA M#£w%@ﬁ%ﬁ/§i | .
Sample No. Sample Status ax. Exter n/%ICTemperatune s B

v Undif%gﬂrged 80. 9 o

002 L:ndi;z?égf-ged 79.8 0

003 L'ndﬁ?%a?%ged 89.7 o

oo Undigﬁgged 87.7 0

e Un(liifiar%‘ged 82.0 0

006 Undifﬁiged 78, 0

Wi Undi}ljcﬁligged 83.3 0

oes Undi?&zﬁgad 80. 2 o

009 lnj/izz{l]xllged 7.9 o

oie Lndt}ajifged 80.0 0

ot Ful 1: ?;ijijlirgod 64. 4 o

e

012 Ful 1}; L'i‘i)i‘(:l;argrﬁ(i 64. 2 0

013 Ful i?%i)ﬁ-ﬁﬂged 70.5 o

014 Ful 1}} ﬁi’fcrl?arged 1.5 o

i Fulli['i%ihfc}#arged 64 1 0

016 Full?{:;iﬁi(cllgarged 65. 4 0

NLe Flllif%ibfcfal«ge(i 64.7 0

018 Ful JT\C ﬁirji(clllilal'g‘?(! 63.8 0

s Funia'/:ffc?arged 63.0 o

e
JEp Fully ('i:iTc?liarged 64. 5 0

&ix: DMRIR R-2RE F-R K 0-RMIK. RARK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 HRR B 4 AR 3 I
No. Name of Test Items Crush
¥ o =8
R B R A M*’{‘;"’f“ﬁ’ﬁm’”‘& _ FAILR
Sample No. Sample Status e xtem/aDC RIPERATNE Other Event
FIRH .
021 Undischarged 21.8 O
NN -
022 Undischarged 2l.2 0
¢ ATET =
023 Undischarged 21.5 0
. R /
024 Undischarged 21.4 0
- AT,
025 Undischarged 21.4 0
, e R )
026 Fully discharged 21. 1 0
. SEATBOL a1
027 Fully discharged 211 0
’ SCAIH, 59
028 Fully discharged 21.2 0
. SEATUR —_—
029 Fullv discharged 217 0
030 L 21.6 0
Fully discharged i
PLR 44 This space intentionally left

blank

&iE: D-fRIK F-A& K 0-LfEIR. LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Az , ¥R B L A e
No. Name of Test Items Forced discharge
HR%E HRRA ang
Sample No. Sample Status Other Event
03t Full%ff]zibsﬁ(cfarged 0
032 Fulﬁ??&%?k;rged 0
033 Fulﬁ?jiﬁijérged 0
034 Fulﬁf?ﬁiiitrged 0
03 5 Ful l’}j’z ?jﬁz(cli?a rged 0
036 Fuliyfiiiinged 0
037 Fulﬁ?iﬁ%?&ﬂgwd 0
038 Ful{f;?iﬁiﬁ?érged 0
039 Ful!fﬁfiﬁij%érged O
040 FUIE?f;Eiﬂérged 0O
LLF2S This space intentionally

left blank

&ix: DMK F-A2 K 0-RAHR. LAZK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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